



HOLZER FAMILY

P H A R M A C Y

ALLERGY/COLD/FLU

Benzonatate 100mg capsules	14	42
C-Phen DM syrup	120ml	360ml
Loratadine 10mg tablets	30	90
Promethazine DM	120ml	360ml

ANTIBIOTICS

Amoxicillin 125mg/5ml (80ml, 100ml, 150ml)	1	3
Amoxicillin 200mg/5ml (75ml, 100ml)	1	3
Amoxicillin 250mg/5ml (100ml, 150ml)	1	3
Amoxicillin 400mg/5ml (75ml/100ml)	1	3
Amoxicillin 250mg, 500mg capsules	30	90
Cephalexin 250mg capsules	28	84
Cephalexin 500mg capsules	30	90
Ciprofloxacin 250mg tablets	14	42
Ciprofloxacin 500mg tablets	20	60
Doxycycline 100mg capsules or tablets	20	60
Erythromycin EC 250mg capsules	28	84
Metronidazole 250mg tablets	28	84
Metronidazole 500mg tablets	14	42
Penicillin VK 125mg/5ml (100ml, 200ml)	1	3
Penicillin VK 250mg/5ml (100ml)	1	3
SMZ-TMP 200mg-400mg/5ml suspension	120ml	360ml
SMZ-TMP 40mg-80mg tablets	28	84
SMZ-TMP DS 800mg-160mg tablets	20	60
Tetracycline 250mg, 500mg capsules	60	180

ANTIVIRAL

Acyclovir 200mg capsules	30	90
--------------------------	----	----

ARTHRITIS/PAIN

Allopurinol 100mg, 300mg tablets	30	90
Baclofen 10mg tablets	30	90
Cyclobenzaprine 5mg, 10mg tablets	30	90
Dexamethasone 0.5mg tablets	30	90
Dexamethasone 0.75mg tablets	12	36
Dexamethasone 4mg tablets	6	18
Ibuprofen 100mg/5ml suspension	120ml	360ml

ARTHRITIS/PAIN

Ibuprofen 600mg tablets	60	180
Ibuprofen 800mg tablets	30	90
Indomethacin 25mg capsules	60	180
Meloxicam 7.5mg, 15mg tablets	30	90
Naproxen 375mg, 500mg tablets	60	180
Piroxicam 20mg capsules	30	90

ASTHMA

Albuterol 2mg tablets	90	270
Albuterol 4mg tablets	60	180
Albuterol 2mg/5ml syrup	120ml	360ml
Albuterol 0.083% nebulizer solution (25x3ml vials)	1	3

CARDIOVASCULAR

Amiloride/HCTZ 5mg-50mg tablets	30	90
Atenolol-Chlorthalidone 50mg-25mg tablets	30	90
Atenolol-Chlorthalidone 100mg-50mg tablets	30	90
Atenolol 25mg, 50mg, 100mg tablets	30	90
Benazepril 5mg, 10mg, 20mg, 40mg tablets	30	90
Bisoprolol/HCTZ 2.5-6.25mg, 5-6.25mg, 10-6.25mg tabs	30	90

CARDIOVASCULAR (cont)

Carvedilol 3.125mg, 6.25mg, 12.5mg, 25mg tablets	60	180
Chlorthalidone 25mg, 50mg tablets	60	180
Bumetanide 0.5mg, 1mg tablets	30	90
Captopril 12.5mg, 25mg, 50mg, 100mg tablets	60	180
Clonidine 0.1mg, 0.2mg tablets	30	90
Digoxin 0.125mg, 0.25mg tablets	30	90
Diltiazem 30mg, 60mg, 90mg tablets	60	180
Diltiazem 120mg tablets	30	90
Doxazosin 1mg, 2mg, 4mg, 8mg tablets	30	90
Enalapril 2.5mg, 5mg, 10mg, 20mg tablets	30	90
Enalapril-HCTZ 5mg/12.5mg tablets	30	90
Furosemide 20mg, 40mg, 80mg tablets	30	90
Guanfacine 1mg tablets	30	90
Hydralazine 10mg, 25mg tablets	30	90
Hydrochlorothiazide 25mg, 50mg tablets	30	90
Indapamide 1.25mg, 2.5mg tablets	30	90
Lisinopril 2.5mg, 5mg, 10mg, 20mg tablets	30	90
Lisinopril-HCTZ 10/12.5mg, 20/12.5mg, 20/25mg tabs	30	90
Methyldopa 250mg tablets	60	180
Methyldopa 500mg tablets	30	90
Metoprolol tartrate 25mg, 50mg, 100mg	60	180
Nadolol 20mg, 40mg tablets	30	90
Pindolol 5mg, 10mg tablets	30	90
Prazosin HCL 1mg, 2mg, 5mg capsules	30	90
Propranolol 10mg, 20mg, 40mg, 80mg tablets	60	180
Sotalol HCL 80mg tablets	30	90
Spironolactone 25mg tablets	30	90
Terazosin 1mg, 2mg, 5mg, 10mg capsules	30	90
Triamterene-HCTZ 37.5/25mg capsules or tablets	30	90
Triamterene-HCTZ 75/50mg tablets	30	90
Verapamil 80mg, 120mg tablets	30	90
Warfarin 1mg, 2mg, 2.5mg, 3mg, 4mg, 5mg, 6mg, 7.5mg, 10mg	30	90

CHOLESTEROL

Lovastatin 10mg, 20mg tablets	30	90
Pravastatin 10mg, 20mg, 40mg tablets	30	90

DERMATOLOGY

Betamethasone Dip. 0.05% cream, 15gm, 45gm	1	3
Betamethasone Val. 0.1% cream, 15gm, 45gm	1	3
Betamethasone Val. 0.1% ointment, 15gm, 45gm	1	3
Fluocinonide 0.05% cream, 15gm, 30gm	1	3
Gentamicin 0.1% cream, 15gm	1	3
Gentamicin 0.1% ointment, 15gm	1	3
Hydrocortisone 1% cream, 28-30gm	1	3
Hydrocortisone 2.5% cream, 30gm	1	3
Selenium Sulfide 2.5% lotion, 120ml	1	3
Silver Sulfadiazine 1% cream, 50gm	1	3
Triamcinolone 0.025% cream, 15gm, 80gm	1	3
Triamcinolone 0.1% cream, 15gm, 80gm	1	3
Triamcinolone 0.1% ointment, 15gm, 80gm	1	3
Triamcinolone 0.5% cream, 15gm	1	3

DIABETES

Glimepiride 1mg, 2mg, 4mg tablets	30	90
Glipizide 5mg tablets	30	90
Glipizide 10mg tablets	60	180
Glyburide 2.5mg, 5mg (blue or green) tablets	30	90

Diabetes (cont)

Glyburide 3mg, 6mg tablets, micronized	30	90
Metformin 500mg, 850mg, 1000mg tablets	60	18
Metformin ER 500mg tablets	60	180

FUNGAL INFECTIONS

Fluconazole 150mg tablets	1	3
Nystatin/Triamcinolone Cream (15gm, 30gm)	1	3
Nystatin Cream (15gm, 30gm)	1	3
Nystatin Ointment (15gm, 30gm)	1	3
Terbinafine 250mg tablets	30	90

GASTROINTESTINAL

Belladonna alkaloids/Phenobarbital tablets	60	180
Cimetidine 800mg tablets	30	90
Dicyclomine 10mg capsules	90	270
Dicyclomine 20mg capsules	60	180
Famotidine 20mg tablets	60	180
Lactulose syrup	237ml	711ml
Metoclopramide 10mg tablets	60	180
Metoclopramide syrup	60 ml	180ml
Promethazine 25mg tablets	12	36
Promethazine Plain syrup	180ml	540ml
Ranitidine 150mg tablets	60	180
Ranitidine 300mg tablets	30	90

MENTAL HEALTH

Amitriptyline 10mg, 25mg, 50mg, 75mg, 100mg tabs	30	90
Benzotropine 2mg tablets	30	90
Bupirone 5mg, 10mg tablets	60	180
Carbamazepine 200mg tablets	60	180
Citalopram 20mg, 40mg tablets	30	90
Doxepin 10mg, 25mg, 50mg, 75mg, 100mg tablets	30	90
Fluoxetine 10mg (capsules or tablets), 20mg, 40mg caps	30	90
Fluphenazine 1mg tablets	30	90
Haloperidol 0.5mg, 1mg, 2mg, 5mg tablets	30	90
Lithium Carbonate 300mg capsules	90	270
Nortriptyline 10mg, 25mg capsules	30	90
Paroxetine 10mg, 20mg tablets	30	90
Prochlorperazine 10mg tablets	30	90
Thioridazine 25mg, 50mg tablets	30	90
Thiothixene 2mg capsules	30	90
Trazodone 50g, 100mg, 150mg tablets	30	90
Trihexyphenidyl 2mg tablets	60	180

OPHTHALMICS

Gentamicin 0.3% ophthalmic solution 5ml	1	3
Levobunolol 0.5% ophthalmic solution 5ml	1	3
Neomycin/Polymyxin/Dexamethasone Oph Oint 3.5gm 1		3
Pilocarpine 1% ophthalmic solution 15ml	1	3
Pilocarpine 2% ophthalmic solution 15ml	1	3
Polymyxin sulfate/TMP ophthalmic solution 10ml	1	3
Sulfacetamide Sodium 10% ophthalmic solution 15ml 1		3
Timolol Maleate 0.25% ophthalmic solution 5ml 1		3
Timolol Maleate 0.5% ophthalmic solution 5ml 1		3
Tobramycin 0.35 ophthalmic solution 15ml	1	3

THYROID

Levothyroxine 25mcg, 50mcg, 75mcg, 88mcg, 100mcg, 112mcg, 125mcg, 137mcg, 150mcg, 175mcg, 200mcg	30	90
--	----	----

VITAMINS/ELECTROLYTES/NUTRITIONAL HEALTH

Folic Acid 1mg tablets	30	90
KlorCon 8mEq, 10mEq tablets	30	90
KlorCon M10 10mEq tablets	30	90
Mag-64 64mg tablets	60	180
Magnesium Oxide 400mg tablets	30	90
Prenatal Plus tablets	30	90
Potassium Chloride 10% liquid	473ml	1419ml
Sodium Fluoride 0.25mg chewable tablets, 120 count	1	-----

WOMEN'S HEALTH

Estradiol 0.5mg, 1mg, 2mg tablets	30	90
Estropipate 0.75mg, 1.5mg tablets	30	90
Medroxyprogesterone Acetate 2.5mg, 5mg tablets	30	90
Medroxyprogesterone Acetate 10mg tablets	10	30

WOMEN'S HEALTH ADDITIONAL (note price)\$14

Alendronate Sod 35mg, 70mg tablets	4	12
Clomiphene 50mg tablets	5	15
Sprintec-28 (Monessa) tablets	28	84
Tri-Sprintec-28 tablets	28	84
Tamoxifen 10mg tablets	60	180
Tamoxifen 20mg tablets	30	90

MISCELLANEOUS

Chlorhexidine Gluconate 0.12% solution	\$5	\$12
Chlorhexidine Gluconate 0.12% solution	473ml	1419ml
Isoniazid 300mg tablets	30	90
Lidocaine 2% viscous solution, 100ml bottle	1	3
Megestrol 20mg tablets	30	90
Methylprednisolone 4mg tablets	21	63
Methylprednisolone 4mg dosepak (21 tablets)	1	3
Oxybutynin 5mg tablets	60	180
Phenazopyridine 100mg tablets	6	18
Phenazopyridine 200mg tablets	30	90
Prednisone 2.5mg, 5mg, 10mg, 20mg tablets	30	90
Prednisone 5mg dosepaks, (21 or 48 count) tablets	1	3
Prednisone 10mg dosepak, 21 tablets	1	3

All Prescriptions listed are:

\$5.00 for 30 days

\$12.00 for 90 days

Note*

Women's Health Additional,
prices may vary. \$14.00 for 30
days and \$30.00 for 90 days.